PARTS LIST

CE
CONTENTS
1- MAIN EDDY -------------- T T T T 1-\.. 4
2+ POWER SPRAYER »sressnss Cr v esbdenrbae e anenna 5 6
3& REDUCTIDN GEAR ----------- FAdFEY s s T T s R A ?-\..- 8
4. ENGmE Ak F A P FFFFE NS FEE NS SRR NS A ki mbrrrFrR gwlz
o+ CARBURETOR, AIR FILTER «rsveneeers prssireniiren 3014
ﬁ- A.CCESSDRIE-S ErE RN bA A E A T EEEE NI EFA R NN NN AN R 15

2001.1.



1. MS073D

MAIN BODY




RafNo.| Part Ne, Part Nama Q'ty Retmarks
1-1 354333 |MS0730 1 |CE
1-2 Ergine 1 |BE230P/05(850500,/122110)
1-3 109704 [Nut 2 |ms
-4 118514 |Base 1
1-5 120615 |Balt 2 (MGxid
1-6 081930 |Nut 2 Mo
1-7 119541 |Cushion Pad 1
1-8 100749  |Fastenar 4 |#7
1-& 119668 Knapsack Band 2 |Black
1-10 ¢ 083445 (Scraw 2 |MBx16
1-11i 550132 (Nut 2 |M6
1-12 118002 |Stay (R} 1
1-13 118004 |Stay (L) 1
1-14 | B1607S |Screw 2 |MSx12
1-15 | 082519 |Bok 2 |Méx16
1-16 | 019058 |Washer 2 [6.5x19xt1
1-17 113674 |Stay 1
t-18 | 081415 (Sorew 2 |MEx16
1-18 1035948 (Nut 2 |MA
1-20 115148 (Throttle [ever 1
1-21 1335459 |Mut 1 |M5
1-22 114855 |Stop Button i
1-23 114806 |Earth Cord 1
-24 114501 Vinyl Hose 1 |ExSxZ240
1-25 157753 [Band T CV-1504
1-26 | 264529 |Bracket i
1-27 | 261607 |Cap Screw 2 |Mbx16
1-28 106248 |Buffar 2
1-25 118028 {Chemical Tank Ass'y 1 [lhel30=-32
1-430 118030 |Chemical Tank 1
1-31 118147 |Cap 1
1-32 | 029290 [Packing 1 [36xt3.0
1-33 10633Q (Strainer 1
=34 | 122113 |Labal 1 [M30730
1-34 119360 |Label 1
136 118145 |Cap, Chemical Tank 1 JIncl 3738
1-37 | 022382 |Packing 1
1-38 | 022383 |Inner Cap 1
1-38 106067 |Lavel 1 |Coutian
1-40 | 268538 |Label 1
1-41 082084 |Bolt 1 [MBx10
1-42 108571 |Stopper 1
1-43 | D12488 (Washer 1 |M8
1-44 | 012502 |Spring Washer 1 M8
1-45 | 089750 |Nut 1 M6




- MS073D

1

MAIN BODY




. Part Na. FPart Nams Q'ty Remarks
1-48 122112 |Fuel Tank Ass'y 1 |Incl47-57
1-47 | 121626 {Fuel Tank i
1-48 | 262726 |Fuel Tank Cap Ass'y 1 (Inel48
1-49 | 281105 |Gasket i
1-50 | 261656 |Breather Ass'y 1
1-81 265852 [Fusl Pipe Pick—up Ass'y 1 [Inel.52-57
1-52 | 268867 |Fuel Fipe Ass'y 1 [|Ihel.53-55
1-63 | 265869 |Grommet 1
1-54 | 261890 |Fual Pipe T {1401
1=65 | 283038 |Return Pips 1 |3xfxB5L
1-56 | 284653 |Flter Ass'y 1
1-57 | 281117 |Glp 1
1-58 | 26871117 [Clip 1
1-53 | 015479 |Washer 2 |5.3x16x1.8
1-60 081414 |Screw Z (Moxid4




POWER SPRAYER

2 . MS073D




RefMo.| Part No. Fart HName Q'ty Remarks
2-1 121817 |Pump Aszs'y 1 |lnel2-2~2-53, 3-1~3-18
2-2 121832 [Crankcass 1 )
2-3 102683 |Qil Seal 2 - |G16244
-4 106180 |Collar 2
el 121179 |Connecting Rod 1
24 118055 |Sleeve 2 |15x28.4
2-7 102358 |%Saal Retainer 2
2-8 1122582 |Packing 2
2-9 013%%7 |O—Ring 2 |S26

2-10 | 043426 |Suction Valve Seat 2 [Sx1Ixt28
2-11 100441 |Pistan Packing 2 1205

2-12 | 023357 |Suction Valve Cellar 2 |[5xBx10L
2-13 | D22023 |Suction Valve Stopper 2 |5x16xt3
2-14 118357 (Bolt 2 |Mox4bx22
2-15 015848 |Spring Washer ?2 M5

2-16 | 021548 |O-Ring 2 |Ph

2=17 100654 |Spacar Pipe 2 |6x12x10
2-18 | 014175 |O—Ring 4 |Pa

19 103128 |Cylinder Head {A) 1

2-20 102634 |Cylinder Head {B) 1

2-1 013883 H-Ring 2 [831.5

2-27 103130 | Cylinder Pipe 2 |20x268x18L
2-23 | 023172 |O-Ring 2 |p22

2-24 118018 |Valve Seat 2

2-25 103575 |O-Ring 2 |23x1.5
2-28 043723 |Discharge Vaive 2

-7 043360 |Discharge Yaive Spring 2

2-28 103745 |Valve Seat 1

2-29 { 011343 {O-Ring 1 |P10A

Z2-30 | 011348 |O-Ring 1 [P14

-3 103132 |Spring Case 1

=32 121618 |Spring Retainer 1

2-33 | 011682 [O-Ring . _ 1 |P1iD

2-34 121820 |Compression Cai Spring 1

2-35 | 121819 |Discharge Valve 1

2-38 107198 (Handle 1

2-37 1032710 |Collar 1 [8x10x5.3L
2-38 320012 (Washer B |8.5x14xt0.5
2-39 081038 (Nut 1 |M8

240 | 014085 |Washer 1 IM8

241 121956 |Scraw B |M5x32
2-42 16038 |Sorew 4 |M&x6Q
2-43 118006 |Bsaring Case 1

2-44 118085 (Bolt 4 |M6x55
2-45 102661 |Elbow 1.

2-458 108460 |Plug 1 |FT3/8
2-47 112358 |Hose Ass'y 1 |Ingl48.48
2-48 118359 |Hose 1 |70x15x390L
2-49 118337 |Tube 1 }iBx1%.5x180L
2-50 103533 |Band 4 [150-05-00
2-51 118380 |Hose Ass'y 1 |Inet.52.63
2-52 118361 |Hose 1 J10x18x350L
2-53 118337 [Tubsa 1 18«18 51800




REDUCTION GEAR

3 - MS073D




RefNo.| Part Na. Part Mama Q'ty Remarks
a1 1216821 |Reduction Gear Ass'y 1 jlnel2-13
-2 103137 |Cluteh Case 1
-3 102680 |Bearing Z |#6000ZZ
-4 112184 |Bearing 1 |#6000001)
3-5 103138 |Gear Case 1
3-6 118200 |Pinion Gear 1
3-7 107740 |Washar 1 [FBxl13xt1.2
3-8 103144 |Bearing 1 |#6004Z7
a-5 121622 |Crankshaft 1

10 103627 |Cluteh Drum 1

31 (82515 |Bok 2 |MBx18
3-12 081456 |Screw 2 |MBxZ0
3-13 107136 |Spack 2

3-14 102680 |Bearing 1 [#EOODDZZ
315 104706 |Buffer 1

3-16 118304 |Nut 1 |MGx6aL
-7 082548 |Boit 4 IM5x15
3-18 082518 |Bolt 1 [Mix16
3-19 | 9056 |Waszher 1 |6.5x18xt1




4-MS073D
ENGINE




RefNe. | Part No, Part Name Gty Remarks
4-1 Engine 1 |BEZI0P/06(850500/1 221100
4-2 266249 | Cylinder 1 |New gaskst required
4-3 2671178 |Gaskst 1
4-4 261250 |Cap Screw 6 |M&x20
4-5 265802 |Insulator 1 |Maw gasket required
46 267040 |Gaskat i
-7 265524 |Cap Screw 2 |M5x25
4-8 267466 [Muffler CGomp. 1
4-9 268264 (Cap Screw 2 |Mbxa)

4-10 267189 |Gasket Comp. 1

4-11 281607 |Cap Screw 1 |Mbxlé
4-12 | 287500 (Tap Cover 1

4-13 | 2684027 |Knob i

4-14 | 268177 |Screw 1 |M5x16
4-15 | 2671063 |Crankcase i

4-16 761491 |Bearing 2 [#60C3
4-17 281492 |Oil Seal 1 |ISCD12287
4-18 261386 |Oil Ssal 1 ISCDiz227
4-19 {1 085185 |Snap Ring 1 [#28

4-20 | 261612 |Cap Sorew 3 |MBx30
4-21 288487 |(Pizton 1

4-22 | 284831 |Piston Ring 2 |{2¥required
4-23 | 281038 |Piston Pin 1

4-24 | 283857 |Bearing Mesdle 1 |KTWVB1112EGD1 B2
4-25 | 281578 |Clip.Piston 2 :
4-26 267191 |Grankshaft/Conn Rod Ass'y 1

4-27 264887 |Clutch Ass'y 1 |lnsl?8.29
4-28 264888 |Clutch Shos 2 W 2required
4-29 264889 |Spring, Clutch 1

4-30 | 264505 |Belt 2

4-a1 261188 (Washer 2 |Gwl16.5ek1.2
4-az 2817177 {Weave Washer 2

4-33 | 288308 |Fan Cover 1

4-34 | 281172 Magneto Ass'y 1 {lheld5-43
4-35 | 285017 |Roter/Fan 1

4-38 | 281173 |lgnibon Coil Ass'y 1 |Ineld7-43
4-37 | 261174 |Coil 1

4-38 267403 |Spark Plug Wira Ass'y 1 |lncl.38-41
4-39 267404 |Spark Plug Wire 1

4-40 | 261074 [Plug Boot 1

4-41 261075 |Connector 1

4-42 | 261072 |Cap 1

4-43 267402 [Insulator 1

4-44 | 281076 |Woodruff Key 1 {3x10

4-45 | 2681417 |NutRaoter 1 IMB




4-MS073D

ENGINE

_‘I‘I_



RefNo.| Part No. Part Name 'ty Remarks
4-48 261078 |Spacer 2
4-47 | 261256 |Cap Screw 2 |Max25
4-47 252483 |Spark Plug 1 |NGK BPMREY
4-48 | 267492 |Lamad 2 [13oL
4-50 | 261202 |Grommet 1
4-51 288308 |Recail Starter Asa'y 1 |lncl52-61
4-52 | 288309 |Recail Ass'y 1 [Incl53-60
4~-53 267217 |Rope Ass'y 1 lncl 54,55
4-54 | 267219 |Startsr Grip 1
4-55 | 267218 |Startar Rope i
4-56 | 267214 |Spiral Spring 1
4-57 | 2687212 |Pulley 1
4-58 267215 (Collar 1
4-59 267216 |Swing Arm 1
4-60 | 267213 |Screw 1
4-61 267038 |Starter Pulley i
4-62 | 265726 |Cap Screw 3 (M4x16
4-63 | ZB572B |Label i
4-64 254582 |Screen 2

_12r




5.-MS073D
CARBURETOR

_13—.



Raf.No.{ Part Na, Part Name L'ty Ramarks
51 268313 |Carburetor Ass'y 1 lInel.2-#1 New gasket required
52 28181 (O-Ring i
53 262120 (Mzin Jet 1 |#40
54 2625050 (Gesket 1
&-5 262594 |Diaphragm Fue! Pump 1
5-8 263739 |Pump Body 1
5-7 262983 |Gasket 1
h-8 2561873 |Diaphragm Metering 1
59 282991 |Purge Body 1

510 | 281874 |Primer Bulb i
11 262992 (Cover Plats 1
5-12 | 282598 |Screw 4
513 | 2681878 |E-Ring 1
14 265448 [Throttle Valve Aas’y 1
715 261652 |Plug 1
5-18 261668 |Swival 1
=17 201875 |Screw 2
h-18 261659 |Brackst 1
519 261878 |Mut 1
5-20 | 281877 |Adaptar 1
521 2818587 |Packing 1
522 261864 |Gasket 1
523 264018 |Cap Scraw 2 |MoxE0
524 | 268422 |Ar Filter Ass'y 1 |lnel25-31
5-25 263005 |Housing 1
5~26 | 262958 |Cover 1
b~27 | 263006 |Element 1
b-28 283000  |Washer 1
h-29 283001 |Sleave 2
5-30 | 2664Z3 |Choke Valve 1
-3 263003 |Plate 1
532 121818 |Throttle Cable 1

-14=




6 - MS073D
ACCESSORIES

RefMe | Part No, Part Nama Remarks
6-1 118287 |Hose Ass'y [nel.2-7
62 118268 |Hose 1 ax1300L
6-3 013572 |Packing 11,51 xt1.h
64 098800 |Hose Coupling PF1/4
6-h 111370 |Knsoh
6-6 074366 |Hose Coupling PF1/4
a-7 074369 |Packing Tx11.5xt1 5
68 105291 |Ball Cock PFi/4xPF1/4
69 113063 |Nozzle Pipe Inel.10

8-10 112850 |Packing

5-11 | 117958 [Wide Nozzle Ass'y
6-12 | 108170 |Nozzie Pipe
6-13 | 996076 |Packing

6-14 | 118268 |Nozzle Plate
6-15 | 103173 |Cep

8-16 122115 |Instruction Manual

11.5x15.5xt1.6

NH-V—2M-2-D% Inel.12-15
H-606

H-704

NN-D-5

M30730

_1 5_




